: FIELD INSPECTION REPORT

REPORT NO. E 1D ITEM NO.
1 0300
PROJECT NAME (SECTION} CONTRACT NO.
SNAKE RIVER (NYSSSA) BRIDGE 12270
HIGHWAY F.A. PROJECT NO.
CENTRAL OREGON X-BHF-STP-S007(32)
PROJECT MANAGER
RIC YOUNG
REASON INSPECTION OF MATERIAL D MATERIALS ON HAND
FOR
THIS D .
REPORT OTHER (EXPLAIN)
TYPE OF MATERIAL DATE DELIVERED
maTERiaLs 1324 X 12.7 STEEL PIPE PILE 2-05-03
SOURCE OF MATERIAL (MANUFACTURER OR FABRICATOR) DELIVERED TO (NAME OF FE WARD
DELIVERED PARAGON- NUCOR; Cl' APEL CONTRACTOR / SUB CONTRACTOR}
con QUANTITY DELIVERED UNIT QUANTITY ACCEPTED QUANTITY REJECTED (EXPLAIN)
16 EA 16 NONE
PROJECT | TOTAL ACCEFTED 16.00 | EST™aTED 16.00 | SAMPLE DATA SHEET NO. FOR SAMPLE SENT
TO DATE . TOTAL REQUIRED . TO MATERIALS LAB FOR TESTS
MATERIALS INSPECTION I- TEST LABORATORY 25 3. P0E0

SUPPORTING .
DATA I___l MATERIALS LABORATORY INSPECTION LABEL OR MARK.

E' TEST RESULTS CERTIFICATE
E QUALITY COMPLIANCE CERTIFICATE

CONFORMANCE TO EQUIPMENT LIST AND DRAWINGS {EXPLAIN)

E’ CERTIFICATE OF MATERIALS ORIGIN FOR PERMANENTLY INCORPORATED IRON OR STEEL MATERIALS AND THEIR COATINGS ON FEDERAL AID
PROJECTS

m FIELD TESTS OR OBSERVATIONS (EXPLAIN)

REMARKS AND EXPLANATIONS, MATERIALS DESCRIPTIONS, DATES OF MANUFACTURE, HEAT AND LOT NOS. DAMAGED OR
SUBSTANDARD MATERIALS, REASONS FOR REJECTION AND DISPOSITION OF REJECTED MATERIALS.

THE FOLLOWING 324 X 12.70 STEEL PIPE PILE WAS DELIVERED TO THE PROJECT ON 2-05-03

THE HEAT NUMBERS WERE EXTREMELY DIFFICULT TO READ AND REQUIRED MANY HOURS OF CLEANING AND ROTATING TO
FIND THEM ALL.

PILE #8 HAD NO HEAT NUMBER. A LETTER FROM THE SUPPLIER CERTIFYING ITS QUALITY WAS USED FOR ACCEPTANCE.
ALL OTHER PILES APPEAR TO MEET THE REQUIREMENTS OF GRADE 3 STEEL BASED ON THE TEST RESULTS CERTIFICATE.

#1 HT A94650-4 15.46m

#2 HT 821850 13.94 m

#3  HT A94650-4° 14.79m

#4 HT A94649-3 15.46m

#5 HT B54701-21 13.48m

#6 HT B54701-20 13.49m

#7 HT Bb4701-26 14.06 m

#8 HT NONE 15.39

#9  HT 821850 13.50 m

#10 HT A94650-4 15.47m

#11 HT B54701-21 13.60m

#12 HT B54701-21 13.46m

#13 HT B54701-21 13.46m

#14 HT B54701-20 13.45m

#15 HT B54698-25 13.45m

#16 T 54701-20 13.47 m

o
16 EA PLUGS, WELDED IN, 10 m UP FROM BOTTOM 3;4" X 12"D
o v aps 3 Ppe Ple Couven Plates
ALL PILE WERE VISUALLY INSPECTED

SUITABLE FOR USE INTENDED

WHFFE_IL\LQPFCTFD NDATF Vf:'l:rf FN Ahlﬂ(‘; BRARFMN RY,
JdoBS\TE 2 -1V2-063 &SO

\
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Oregon Department of Transportation

“JATERIAL ORIGIN ON FILE.

j

IWECTION AND LABORATORY REPORT LABORATORY NUMBER
‘ (b " . 97310 o R e T
MATERIALS LABORATORY, 800 AIRPORT RD., SALEM OR 97 P 0 8 0 06 £)
©ROJECT DATA SHEET NO
- 3NAKE RIVER (NYSSA) BRIDGE SECTION I
HIGHWAY _ EXP. ACCT. SUB JOB
“| CENTRAL OREGON mﬂﬁzbﬂﬁlv HAI&&'D C12770, CONO1479
CONTRACTOR E DATE REPORTED
F.E. WARD INC. w TS0
PROJECT MANAGER AGENCY - ORG. UNIT LABORATORY CHARGES
RIC YOUNG 5804 TEST NO. VAR. | LAB CHARGE
SUBMITTED BY AGENCY - ORG. UNIT
MIKE KLEFFNER 7865
SHIPMENT OF SHIPPING POINT DESTINATION DATE SHIPPED
STEEL PIPE PILING PORTLAND JOBSITE
CONSIGNED TO SPECIFICATION BID ITEM NO
F.E WARD INC. ODOT 500
INSPECTED AT DATE INSPECTED
R.K. STORAGE AND JOBSITE ﬁ)ﬁé” RS (PS” RUSS BJORKLUND 2-12-03
SHIPMENT NO. QUANTITY REPRESENTED QUANTITY PREVIOUSLY SHIPPED TOTAL SHIPPED TO DATE
REMARKS

16 PCS OF WELDED (SPLICED) 324mm {DIAMETER) X 12.7mm (WALL) PIPE PILING (A252 GR. 3)

MATERIAL TEST REPORTS , PSI INSPECTION REPORT, ODOT FIELD INSPECTION REPORT AND CERTIFICATION OF

RECEIVED

MAR R 2003

OFFICE CF PROJECT MANAGER
ONTARIO, OREGON

3 O & O
PM. APM. OM. CS
Ganve Copy Ts RusS

X Files X Salem Lab

FOR DISTRIBUTION ONLY: [MATERIAL REPRESENTED'SY THIS SAMPLE [ DOES [ ] DOES NOT COMPLY WITH SPECIFICATIONS
X Ric Young ] yﬁ@ INSPECTION,&CEBI.IFICATION O Lae

LS e L

X F E Ward et =

FIELD USE ONLY ENGINEER OF MATERALS

’ FIELD/INSP; NO "BID!ITEM NO.*

QUANTITY ACCEPTED"

QUANTITY/REJECTED (EXPLAIN)

NopE

SU‘PPL:EQ_ CERTI fl ED @uAuﬁ'

\}.so

734-3073(8-91)

|
! 4- 110
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Oregon Department of Transpartation
FIELD INSPECTION REPORT

REPORT FOR RID
53

|

PRQJECT NAME (SECTION) CONTRACT NO.
nae Riven Clyseo) 'Emda-e/ 210

it Ol Hmocw 1" g Qnaan B UF R Te- 2o (2]

PB! JECT I\(I?NAGER

RErfoSF? N INSPECTION OF MATERIAL D RECORD PROGRESS INSPECTION l__—] MATERIALS ON HAND

Rg;gi ; l:l JOB CONTROL INSPECTION D RECORD FINAL INSPECTION D OTHER (EXPLAIN)
TYPE OF MATE! DATE DELIVERED

reruais LA DY LU 10-273 -0
SOURCE OF MATERIAL (MANUFACTURER OR FABRICATOR DELIVERED TO (NAME OF

DELIVERED M r Ve Clde-' H'l \ {5 ) CONTRACTOR / SUB CONTRACTOR & U\.)Md.:

FOR QUANTITY DELIVERED UNIT QUf\NTITY ACCEPTED QUANTITY REJECTE? (EXPLAIN)
o, 44| < /2, 07

PROJECT TOTAL}CCEPTED ESTIMATED SAMPLE DATA SHEET NO. FOR SAMPLE SENT
TO DATE TOTAL REQUIRED TO MATERIALS LAB FOR TESTS
|:' MATERIALS INSPECTION l- TEST LABORATORY

MATERIALS

E MATERIALS LABORATORY INSPECTION LABEL OR MARK.

DELIVERED
B,TEST RESULTS CERTIFICATE (ATTACH TO PROJECT MANAGER'S AND REGION'S FRI.)

FOR
D QUALITY COMPLIANCE CERTIFICATE (ATTACH TO PROJECT MANAGER'S AND REGION'S FIR.)

PROJECT
-y
CONFORMANCE TO EQUIPMENT LIST AND DRAWINGS (ATTACH TO PROJECT MANAGERS AND TO REGION'S FIR. OR EXPLAIN.)

ERTIFICATE OF MATERIALS ORIGIN FOR PERMANENTLY INCORPORATED STEEL MATERIALS ON FEDERAL AID PROJECTS, JATTACH TO PROJECT
- MANAGER'S AND TO REGION'S FIR.) ’

B’ FIELD TESTS OR OBSERVATIONS (EXPLAIN}

REMARKS AND EXPLANATIONS, MATERIALS DESCRIPTIONS, DATES OF MANUFACTURE, HEAT AND LOT NOS. DAMAGED OR
SUBSTANDARD MATERIALS, REASONS FOR REJECTION AND DISPOSITION OF REJECTED MATERIALS.

A34 bs 00D kel ok 2 alhs Tope Oon rrane s

o123 Wel31 aNd 1o 22 mmwmb otes 0D D Fip sux
van aoeo onbiy e ’\mmum ALAAIAL > Ol Yo
e Fls. Q

Beri, 2 ’Px’a_rh”E-" sm@i - 2424 lbs Nucor Utah barsize, =
Fien 4 Beam ¥ A 6mcI = 23u3 |bs b ¥z, *37 *1n
6&/\%1} Bea,m”".s;imcr. = 233  |bs

Beg | Beam ‘A" -5"'61@—63: = 58u3 ek Coscacle Mills barsize=
ecked. - A3 lbs  Fe ¥g *ig
Tkl = 207

Shoed, a 10/ /LG Linh ard. (oo

mmfk L MLL DDD\MA’ QPL%M&M_@ML

MQT 2095 £ 20f 3

\/i-slmm mmprnd_) e dum uusurct N (L o giech,
' lqm_cmd_mﬂ;mg&@ﬂjm srdod o UND
WHERE INSPECTED DATE INSPECTED AND PREPARED BY

Xt N wofegles | TTna. Meal)

734-3469 (11-89)
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Oregon Department of Transportation
CERTIFICATE OF MATERIALS ORIGIN

_{PROJECT NAME (SECTION) CONTRACT NO.
SNAKE RIVER (NYSSA) BRIDGE 12770
BID ITEM NO. BID ITEM NAME
053 DRILLED SHAFT REINFORCEMENT
DOMESTIC MATERIALS SOURCE (NAME AND ADDRESS)
NUCOR STEEL Cascade Steel Rolling Mill
1231 BRIGHAM YOUNG LANE 1234 COOPER RD
PLYMOUTH, UTAH 66666 COOPERTOWN, NY 55555
DOMESTIC MATERIALS DESCRIPTION T
REINFORCING STEEL

FOREIGN MATERIALS SOURCE INCLUDING MATERIAL OF UNKNOWN ORIGIN (NAME AND ADDRESS)

FOREIGN MATERIALS {OR OF UNKNOWN ORIGIN) DESCRIPTION AND VALUE OF IRON OR STEEL PRODUCT AS IT IS DELIVERED TO THE PROJECT

This certification is made for the purpose of establishing materials acceptance under the Contract Special Provisions
titted 00160.20(a) Buy America. All iron or steel manufacturing processes, including protective coatings, for the domestic
materials described above occurred within the United States of America.

Manufactures' certificates verifying the origin of the above described domestic materials will be kept on file for three
years following final payment. Copies will be furnished to the Engineer upon request.

| declare under penalty of perjury under Oregon and Federal laws that the foregoing is true and correct.

AUTHORIZED REPRESENTATIVE * COMPANY* NAME AND ADDRESS —
NAME: , WILDISH
TITLE: J.¢. Comrrencrore 333 PRIMROSE LANE
i Pees) bers T IDONTCARE, OR 99999
(OWTE ) 0 Opyfraetan

DATE: lo,/ZZ/O.Z

gguen if anv of the above info
ORIGINAL TO PROJECT MANAGER

ges. * May be Contractor, Sub-Contractor or supplier
L 4112

734-2126 (2-96)




Oregon Depariment of Transportation

FIELD INSPECTION REPORT

REPORT r FOR RID
_ SY
JECT NAME (SECTION) CONTRACT NO.
VLK UMD (L\us‘ﬂ ) BDnud ¢ 27O
IGHWAY OUNM FEDERAL AID NO.
04 notin X- BRE-STP- S007TL5)
'_ﬁ?JECTLz)ANAGEH U
o VO~
REASON
COR NSPECTION OF MATERIAL D RECORD PROGRESS INSPECTION D MATERIALS ON HAND
THIS D JOB CONTROL INSPECTION |__J RECORD FINAL INSPECTION D OTHER (EXPLAIN}
REPORT
TYPE OF MATEHML DATE DELIVERED
sl renforsemedss (Coats oD o230
SOURCE OF MATEFIIAL (MANUFACTURER OR FAEWICATOR DELIVERED TO {NAME OF
peuveres | GOy AND I't Q. M x \ D - CONTRACTOR / SUB CONTRACTOR &= M
FOR QU#NTFZI’J%YEE UNIT QUANTITY ﬁCCEPTE? QUANTITY REJECTED (EXPLAIN)
v s R iz Bl 3 k=
PROJECT | TOTAL ACCEPTED ESTIMATED SAMPLE DATA SHEET NO. FOR SAMPLE SENT
- TO DATE TOTAL REQUIRED TO MATERIALS LAB FOR TESTS
DMATEHMLS INSPECTION I‘ TEST \ LABORATORY
MATERIALS

D MATERIALS LABORATORY INSPECTION LABEL OR MARK.

TEST RESULTS CERTIFICATE (ATTACH TO PROJECT MANAGER'S AND REGION'S FRI.)
[:I QUALITY COMPLIANCE CERTIFICATE (ATTACH TO PROJECT MANAGER'S AND REGION'S FIR.}

DELIVERED
FOR

PROJECT
CONEORMANCE TO EQUIPMENT LIST AND DRAWINGS (ATTACH TO PROJECT MANAGERS AND TO REGION'S FIR. OR EXPLAIN.)

- CERTIFICATE OF MATERIALS ORIGIN FOR PERMANENTLY INCORPORATED STEEL MATERIALS ON FEDERAL AID PROJECTS, JATTACH TO PROJECT
. MANAGER'S AND TO REGION'S FIR.}

B’ FIELD TESTS OR OBSERVATIONS (EXPLAIN)

REMARKS AND EXPLANATIONS, MATERIALS DESCRIPTIONS, DATES OF MANUFACTURE, HEAT AND LOT NOS. DAMAGED OR
SUBSTANDARD MATERIALS, REASONS FOR REJECTION AND DISPOSITION OF REJECTED MATERIALS.

ﬁ%mj;mw Bk | Beamn ‘e _stagl
and Penkd Boom T dage | -

All el Lo Jdn dh DMQ&_, CPL aund e ud, Qon

WL} A, sk 8 o83,

P Ao o see Coomil, Mdi Mwab‘a“lh

W) st sam éwﬁmc}g N

Vadia Dy m.mmmb 2D Mw .. Sudablyden

WHERE INSPECTED DATE INSPECTED AND PREPARED BY

— -
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“Western oating, Inc. P.O. Box 1348 * Auburn, WA 98071

*ﬁ““ 0 “'3\‘%—.
1 @. £
%*r, “-“g:

3 “.g.""f"‘."
CERVIFIED PLANT

Phone (253} 735-1070
FAX (253) 735-1075

JOB CERTIFICATION

JoB NAME : SNAKE RIVER BRIDGE WE CERTIFY THAT ALL
CONTRACTOR . F.E. WARD MANUFACTURING PROCESSES
CONTRACT NO.: X-BHF-STP-S007(32) OCCURRED WITHIN THE U.S A.

CusT. P.O. No.: *73070
RELEASE(S): *115,116,119,124

REBAR SUPPLIER: CASCADE

SIZE WEIGHT HEAT(S) POWDER LOT(S)
# 3/10MM o) o) 0
# 4/13MM o) o) o)
# 5/16MM 47,774/ 447203 025131030724A
# 6/19MM o) o! o)
# 7/22MM o o) o
# 8/25MM o) o) o)
H# 9/29MM (0] @] (0]
#10/32MM o) o) o)
#11/36MM o) o] 0
#4/713MM o) e o)
DYE ) o o)
TOTAL: 47,774 LBS

PREHEAT TEMP.. 450 F. TO 463 F.
THICKNESS CHECK: 10 MILS +/-2 MILS
HoLIDAY TEST: LESS THAN 2 PER FOOT

WE CERTIFY THAT THE ABOVE REINFORCEMENT BAR HAS BEEN COATED IN COMPLIANCE
WITH THE POWDER MANUFACTURERS' SPECIFICATIONS AND RECOMMENDATIONS, ALSO IN
COMPLIANCE WITH AASHTO M284, ASTM A775, ASTM D3863 AND/OR

OREGON STATE SPECIFICATIONS.

WE ALSO CERTIFY THAT THE PATCH MATERIAL COMPLIES WITH THESE SAME SPECIFICATIONS.

AUTHORIZED SIGNATURE ‘&,

fcc FiLE QUALITY
1cc JOBSITE DATED: 18-Nov-03
icc JOBSITE INSFECTOR vemsia

Specialists in Epoxy Coated Rebar

L a4 ’b\@

1



CERTIFICATE OF MATERIALS ORIGIN

)

i PROJECT NAME (SECTION) CONTRACT NO.
SNAKE RIVER (NYSSA) BRIDGE 12770
BID ITEM NO. BID ITEM NAME

54 ?Z/MFOM&M:Z;H‘ C 00.47220)
DOMESTIC MATERIALS SOURCE (NAME AND ADDRESS) w ., Ga /
CASMDE sral_ QOLJ..IIJC" MlLL"-‘D EsTe 477”6)5, AJC
3200 Aloerw Hwy 99w Po Box 134%
McMiiprvie  Or 47,29 Avsoers, Wa 9807/
’ -~ . “

DOMESTIC MATERIALS DESCRIPTION

/23D (Bepr/ Bean ESTHCE ;>

123 & (Buwk Z Boww €7 Sruce 1)

FOREIGN MATERIALS SOURCE INCLUDING MATERIAL OF UNKNOWN ORIGIN (NAME AND ADDRESS)

FOREIGN MATERIALS (OR OF UNKNOWN ORIGIN} DESCRIPTION AND VALUE OF IRON OR STEEL PRODUCT AS IT IS DELIVERED TO THE PROJECT

This certification 1s made for the purpose of establishing materials acceptance under the Contract Special Provisions

titled 00160.20(a) Buy America. All iron or steel manufacturing processes, including protective coatings, for the domestic

materials described abave occurred within the United States of America.

Manufactures' certificates verifying the origin of the above described domestic materials will be kept on file for three

years following final payment. Copies will be furnished to the Engineer upon request.

I declare under penalty of perjury under Oregon and Federal laws that the foregoing is true and correct.
AUTHORIZED REPRESENTATIVE * COMPANY* NAME AND ADDRESS --

T:_T: bﬁ:))tsj /4/ '>AL€/1"2' f{ L nrd)

SIGNATURE: A9/0 NE 78757
/A-—--""‘-—-—— R
DATE. MMM'.LIJA .
/cD /z 3 / o ’-3 7 féé 5
| mi riificate for subssauent shipmen f the above information changes. * May be Contractor, Sub-Contractor or supplier
734-2126 (2-96) ORIGINAL TO PROJECT MANAGER
4- 115
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01724703 10:13 FAX 503 986 3086 ODOT CONST.

idoo2
** COPY ** OREGON DEPARTHENT OF TRANSPORTATION #* COPY *& Page 1 of 1
o MATERIALS LABORATORY (503)986-3100
800 AIRPORT RD. SE SALEM, OR 97301—4793 FAX(503)986~3096
_ rract Mo.: c1ZZ7,0’ & EA No.:CONO1511 Lab NWo.: | 03-000165.
Puc - ct: SNAKE RIVER (NYSSA) BRIDGE R e
ng. .4¥? 'Central Owgon : 2 COunty: LRCLN/LBNE Data Sheet No.s Fi874 713
Contractor: =i \All LD|$H o FA No.: X-{M-S008(16)
Project Manager: 77 %L TR., LA Org Unit: 2839 ' Bid Item No.: 0540
" Submitted By: DENNIS PACE i Org-Unit: 2816 : - Sample No.: 1-1,1-2,i~3 - -
Material Source: S.S.N.A. & NUCOR STEEL . Oty Represented: 100 PCS
Sampled At: JOB SITE Sampled By: Witneased By:
DATE-Sampled: 03/31@/13 Received: 03/10/22 Tested: 03/14/24 Reporteds
Type of Test: TECHNICIAN CERTIFICATION Use: MECHANICAL BUTT SPLICE, #36
—————— = — —_—
STEEL REBAR SPLICE TEST REPORT
REBAR SPLICE CERTIFICATION FOR : Dave Towsll
Product : Unthreaded Splice ! o=
Manufacturer : SPLICE SLEEVE N.A.
Heat No. : ER-5645 Type 2 NMB
Rebar Size (sm) s # 11
Rebar Size (1g) : & 11
Coating : Plain Steel
Grade : 60
Reference : ODOT Standard 8pec1f1cation Section 02510.20
\ Sample No. : 1 2 3
Test Area (in2) : 1.56 1.56 1.56
" Yield Load (1b) : 104,400 jos,600 104,500
Yield Strength (psi) : 66,900 67,700 67,000
Tensile Load (1b) : 131,200 139,000 146,500
Teneile Strangth (psi) : 84,100 89,100 93,%00
Total Slip (in) :
Marking (sm) 3
Marking (lg) : ok . ok ok
$ - TOTAL CHARGES: §% 0.00

REMARKS ¢ !
Material represented by sample 8 tomply with specifications.

Unable to perform slip test on couplers due to their size and leagth.
- .

REPORT SHALL ROT BE REPRODUCED, EXCEPT IN FUI;I., WITHOUT WRITTEN APPROVAL OF THIS LABORATCRY.

C: FILES ; PROJ MGR: DAVE DAVIRE ; RAS 2 ; F.E. WARD

4- 116
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OREGON DEPARTMENT OF TRANSPORTATION Page 1 of 1

MATERIALS LABORATORY (503)986-3100

800 AIRPORT RD. SE SALEM, OR 97301-4798 FAX(503)986-3096
Contract No.: C12770 EA No.: CON01479 Lab No.: 03-000648
Proiect: SNAKE RIVER (NYSSA) BRIDGE
1j" ™iy: CENTRAL OREGON County: MALHEUR - Data Sheet No.: F1972 100
oé_  JActor: F.E. WARD INC FA No.: X-BHF-STP-S007(32)
Praiect Manager: RIC YOUNG Org Unit: 5804 Bid Item No.: 0580
Submitted By: VAUGHN HANSEN Org Unit: 7865 Sample No.:
Material Source: SHERWIN WILLIAMS CO. Qty Represented: 60 GALLONS
Sampled At: PLANT Sampled By: Witnessed By:
DATE-Sampled: 03/ 2/21 Received: 03/ 2/24 Tested: 03/ 3/ 3 Date Reported:
Class/Type: Quality Control Use: GALVAPAC ZINC PRIMER  MAR 04 7003

TEST REPORT: PAINT ~ STRUCT. COATINGS CHECK

Lot / Batch No.: # 3X4004700
Brand : GALVAPAC ZINC PRIMER

Formula Moist. Cured Polyurethane
Test Method . Determined Results Specification
Color : Gray
ASTM D562 Viscosity (KU) : 110
ASTM D1210 | Fineness of Grind :
ASTM D1475 Weight (lbs./gal.) : 28.88
ASTM D2369 Total Solids (Wt%) : 91.60
ASTM D2369 Total Volatiles (Wt%) : 8.40
ASTM D2697 Total Solids (Vol) : 72.58 58% minimum
" "TM D2697 Total Volatiles (lbs/gal) : 2.43 2.8 maximum
\h_/iM D3723 Inorganic Pigment (%) : 85.24
ASTM D3723 Vehicle (%) : 14.76
FTMS 4053 Veh Solids in Paint (%) : 6.36
FTMS 4051 Veh Solids in Veh (%) : 43.09
FTMS 4051 Volatiles in Vehicle (%) : 56.91
ASTM D1640 Dry Time - Touch (min) :
ASTM D1640 Dry Time - Hard (min) :
ODOT TM614 Zinc Film - Dry (%) : 82.05 80% minimum
ASTM D50 Micaceous Iron Oxide (g/L) :
580X =$ O. ' TOTAL CHARGES: $ 0.00
REMARKS :
Material represented by sample DOES comply with specifications.
*

- REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.

C: fILES 7 PROJ MGR: RIC YOUNG ; RAS 5 ; F.E. WARD INC ; PORTLAND MATERIALS

Ko, Strtmon

STATE CONSTRUCTION AND MATERIALS ENGINEER
| 4-119



Oregon Department of Transportation

![-' INSPECTION AND LABORATORY REPORT LABORATORY NUMBER
. 7 -
MATERIALS LABORATORY, 800 AIRPORT RD., SALEM OR 97310 E 0 3, 0194
PROJECT DATA SHEETNO 7
SNAKE RIVER (NYSSA) BRIDGE SECTION I
jGHWAY COUNTY EXP. ACCT. SUB JOB
~CENTRAL OREGON HIGHWAY MALHEUR C12770 CONO01479
CONTRACTOR - DATE
F E WARD, INC. ) gﬁ%ﬁw 5-30TEJP§HTED
PROJECT MANAGER AGENCY - ORG. UNIT LABORATORY CHARGES.
RIC YOUNG 5804 TESTNO. | VAR. | LAB CHARGE
SUBMITTED BY AGENCY - ORG. UNIT
MIKE KLEFFNER 7865
SHIPMENT OF ' SHIPPING POINT DESTINATION DATE SHIPPED
FIELD BOLTS _
CONSIGNED TO SPECIFICATION i BID ITEM NO
FOUGHT & CO. . ASTM & ODOT 0580
INSPECTED AT INSPECTED BY DATE INSPECTED
FOUGHT & CO. X VAUGHN HANSEN - 4-11-03
SHIPMENT NO. QUANTITY REPRESENTED "QUANTITY PREVIOUSLY SHIPPED TOTAL SHIPPED TO DATE
REMARKS FIELD BOLTS
197ea- 7/8" x 2-1/2" A325-3 bolt.. RCT #309101 ODOT LAB# 03-001374
497ea- 7/8" x 2-3/4" A325-3 bolt.. RCT #309102. ODOT LAB# 03-001375
172ea- 7/8" x 3" A325-3 bolt. RCT #309103 ODOT LAB# 03-001376
1432ea- 7/8" x 3-1/4" A325-3 bolt. RCT #309104 ODOT LAB# 03-001377
67ea- 7/8" x 3-3/4" A325-3 bolt. RCT #309105 ODOT LAB# 03-001378
52ea- 7/8" x 4" A325-3 bolt. RCT #309106 ODOT LAB# 03-001379
718ea- 7/8" x 4-1/4" A325-3 bolt. RCT #309107 ~ ODOT LAB# 03-001380
~H09ea- 7/8" x 4-1/4" A325-3 bolt. RCT #308108 . ODOT LAB# 03-001381
y 16ea- 7/8" x 4-1/2? A325-3 bolt. RCT #309109 ODOT LAB# 03-001382
- ’11 87ea- 7/8” x 4-3/4" A325-3 bolt. RCT #309110 ODOT LAB# 03-001383
692ea- 7/8" x 5™ A325-3 bolt. RCT #309111 ODOT LAB# 03-001384
4639ea- 7/8" A563 DH3 nut. RCT # ALL OF THE ABOVE ODOT LAB# 03-001885
4639ea- 7/8" F436-3 washer. RCT # ALL OF THE ABQVE oDOT LAB# Qg@@lﬁ»%ﬁ, ;f: %» <%
Certifications and CMO satisfactory, on file at Portland Materials Office. -
Bols = 424
CNwts = 439
V\}A»SWM - L,QDM ' i w OFF - .\»‘hi-és\(_iER
C.5
|
X.Files X Salem Lab
FOR DISTRIBUTION ONLY: | MATERIAL REPRESENTED BY THIS SAMPLE  [33 DOES [ (] DOES NOT COMPLY WITH SPECIFICATIONS
Ric Young BASED,ON;/” [4 INSPECTION &CERTIF!CATION [Jwae
X RAS 5 2
X F E Ward T“JMQ Lo C>J”<,{/W
F/ELD USE ONLY ENGINEER OF MATERALS

734-3073(8-91) FORWARD ORIGINAL TO MATERIALS LAB. SALEM, DUPLICATE TO PROJECT MANAGER,
| 4- 120



FIELD INSPECTION REPORT

qEPORT NOQ. E% Btl rll'.f]'Eéﬂi\bO

PROJECT NAME (SECTION) CONTRACT NO.

SNAKE RIVER (NYSSSA) BRIDGE 12270
HIGHWAY ) F.A. PROJECT NO.
CENTRAL OREGON X-BHE-STP-S007(32)

PROJECT MANAGER
RIC YOUNG

REASON INSPECTION OF MATERIAL D MATERIALS ON HAND

THIS
OTHER (EXPLAIN}

REPORT
TYPE OF MATERIAL DATE DELIVERED
waTeraLs LBearing Devices 5-31-03
SOURCE OF MATERIAL (MANUFACTURER OR FABRICATOR) DELIVERED TO (NAME OF FE Ward
pELIVERED | DS Brown CONTRACTOR / SUB CONTRACTOR}
con QUANTITY DELIVERED UNIT QUANTITY ACCEPTED QUANTITY REJECTED (EXPLAIN)
22 ea 66 None
PROJECT | TOTAL ACCEFTED 22.00 ESTIMATED 92.00 | SAMPLE DATA SHEET No. FOR SAMPLE SENT
TO DATE . TOTAL REQUIRED . TO MATERIALS LAB FOR TESTS
DMATERIALS INSPECTION | TEST LABORATORY
SUFPORTING .
DATA MATERIALS LABORATORY INSPECTION LABEL OR MARK.

TEST RESULTS CERTIFICATE
QUALITY COMPLIANCE CERTIFICATE

CONFORMANCE TO EQUIPMENT LIST AND DRAWINGS (EXPLAIN)
J CERTIFICATE OF MATERIALS ORIGIN FOR PERMANENTLY INCORPORATED IRON OR STEEL MATERIALS AND THEIR COATINGS ON FEDERAL AID
PROJECTS

FIELD TESTS OR OBSERVATIONS (EXPLAIN)

AOOR0

REMARKS AND EXPLANATIONS, MATERIALS DESCRIPTIONS, DATES OF MANUFACTURE, HEAT AND LOT NOS. DAMAGED OR
SUBSTANDARD MATERIALS, REASONS FOR REJECTION AND DISPOSITION OF REJECTED MATERIALS.

Bearing devices for Bents 1&2, Piers 1 thru 4
Test results certificate reviewed by Bridge Section

"Q" on QPL page 34, product #169

Visually inspected, suitable for use intended

Record #23

WHERF INSPFCTER PDATF NSP, PT@D nanAnFn
._xogsm. 5-%1-0% L.C-... ,hQﬁ

734-3469 (8-00) 4- 121 | /5




Th\e\DTg{Brnwn Compony
300 E. Cherry Street

North Bohimore. Ohio 45872
419.257.3561

Fox: 419.257.2200

g-moil; dsb i dsbrown.com

www.dsbrown.com

Lewis Engineering Division
4201 Horex Drive

Chosko Minnsests 33318
612.368.3000

Fox: 512,448,722

Internationol Division
>7 2 G foaz

¢ Joifill
\

65w li e
Fox: €3 83108

2-Mion:

dsbroans mzoal omeiimisg

Coefficient of Friction Test Results

D.5. BROWN

Page 1 of 2

me this

Project: Mon-Fayette Expressway over Rubles Run
Contract: X331-109-1.36 04
County: Monongalia
State: West Virginia
Contractor: National Engineering
D.S. Brown#: . 1660-1112
State Specification: 615
Location: Abutment 2 Southbound
D.S. Brown Sheet #: 5
Lot No.: PMG-252A
Date Performed: 02/15/02
Press #: 16
Approved by: Brian L. Baeder
Test Witnessed by: John Petty
Company: The R.W. Hunt Company
Test Data Required Actual
Area of PTFE (sq. in.) N/A 73
Vertical Teflon Pressure (psi) N/A 3,478
Vertical Load (Ibs) 252,000 254,200
Vertical Gage (psi) N/A 490
Cycle Length +/-1" +/-1"
Sliding 1st Cycle <1" / min. .95" / min.
Speed Next 1' / min. maximun 6" / min.
Cycles
Repetitions 101 101
Comments:
In witness: %4//—— /— . g@é/} ., subscribed and sworn to before

February 15, 2002
: \ } \
] i- \\'1 ERANY _ ALY

. 1 { ! .o .
N [ “}{\ L k___‘\-.‘ . My COIMIMISSION EXPIres

.. ‘on Ma}ch 10, 2002.

g

4- 122



N

Th:\M'if?;rown Company
300 E. Cherry Street

Horth Baltimore. Ohio 45872
419.257.350

fox: 419.257.2200

e-mail: dsb&f dsbrown.com

www.dsbrown,com

lewis Engineering Division
420i Hores Drive

Chosko Minnzsors 35318
£17.388.3000

Fox: 012.445.7500

Internationo! Division
37 Pignesr Roge
enee
§ 0 %8353
65 hbb
fon: £3.882.5233
2-moil.
dsbrawn J meanleaznet com.sg

=R

';-s.
D.S. BROWN

Coefficient of Friction Test Results

Page 2 of 2
Project: Mon-Fayette Expressway over Rubles Run
County: Monongalia
State: West Virginia
Lot No.: PMG-252A

DSB Sheet#: 5

3% allowed per specifications
Specification: 615

Type Loading | Cycle | Horizontal Load (Ibs) Coefficient Of
' Friction
(Fh/2)
Vert Load
Static In 1 12,000 2.36%
Static Out 1 6,400 1.26%
Dynamic In 1 6,000 1.18%
Dynamic Out 1 5,200 1.02%
Static In 101 12,400 2.44%
Static Out 101 ' . 10,400 2.05%
Dynamic In 101 8,800 1.73%
Dynamic Out 101 8,000 1.57%
Comments: Based on the above results, the max. coefficent of friction = 2.44%

No deformation or cold flow of PTFE or other signs of failure were observed.

4- -"123



(= RECEIVED |
.D' s- BRDWN JAN 9y IR

4

BRIDGE SECTION

JOINT WELDING PROCEDURE

Material Specification: A709Gr36{GR250); A709Gr50(Gr345); A709Gr50W(Gr345W)

304 SS; 3168SS
Welding process: GTAW  Position of welding:_2F Manual or Machine: MANUAL
Filler metal specification_ A5.9 Filler metal classification:_ ER309L :
Flux:_N/A Shielding gas: 100% Argon Flow rate;_ 20 CFH
Single or multiple pass:_SINGLE Single or multiple arc:_SINGLE ESO:_N/A
Welding current: DC Polarity: STRAIGHT Welding progression:_ STRINGER

Preheat and interpass temperature: SEE NOTE BELOW (NO PREHEAT OF STAINLESS STEEL)
A709Gr36(Gr250);A709Gr50(Gr345); A709Gr50W(Gr345W):
To 3/4”Include.(19 mm)=50°F ;Over3/4” to 1.5"Include.(19 to 38mm)=70°F

Pass Electrode Welding Current Voltage Travel Speed Weld Size “S”
No. Size Amps in.(mm)/min. (Material thickness)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(177) 20 GA. (SEAL)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(177) 16GA. (1.5MM)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(177) 14GA. (1.9MM)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(177) 12GA. (2.7MM)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(477) 11GA. (3.0MM)
1 1/8(3 MM) 130 - 160 10-12 4(102) - 7(177) 10GA. (3.4MM)
| Notes: FILLET
/| T1 = VARIES
“S” FILLET WELD LEG SIZE SHALL :
NOT EXCEED THICKNESS OF 304 SS(THICKNESS PER DWG))
STAINLESS STEEL.

NO PREHEAT REQUIRED ON THE
STANLESS STEELMATERIAL i

AR | R S ARG o e pa

¢ i
. (1 . PR X T e PR b S

£1 Bl o e o
JAN 25 2003

R

T

I s TR T | K T S e e L e e T e e S e e R L T
yary due to fab ence, fit-up, pass size, etc. within limitation of variables given in the

AWS/AASHTO/ D1.1 Structural Welding Code and/or the D1.5 Bridge Welding Code (as applicable).

Procedure No.:__(NB)GTF-01 Revision No.:___01 Date:_____March 6, 2002

Project: DSB Job No.:_7221-1112-OR

Do £

Prepared By: (DSB QA Manager) Authorized By:
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OregonDepartment of Transportation
CERTIFICATE OF MATERIALS ORIGIN

PROJECT NAME (SECTION) CONTRACT NO.
Snake River (Nyssa) Bridge 12770

BID ITEM NO. BID ITEM NAME
59, 60, 61,62, 63 & 64 Bearing Devices Pier 1,2, 3,4 Bents 1&2

DOMESTIC MATERIALS SOURCE (NAME AND ADDRESS)

D.S Brown
300 E Cherry St.
North Baltimore, Ohio 45872

DOMESTIC MATERIALS DESCRIPTION
Bearing Pads

* | FOREIGN MATERIALS SOURCE INCLUDING MATERIAL OF UNKNOWN ORIGIN (NAME AND ADDRESS)

FOREIGN MATERIALS (OR OF UNKNOWN ORIGIN) DESCRIPTION AND VALUE OF IRON OR STEEL PRODUCT AS IT IS DELIVERED TO THE PROJECT

This certification is made for the purpose of establishing materials acceptance under the Contract Special Provisions
titled 00160.20(a) Buy America. All iron or steel manufacturing processes, including protective coatings, for the domestic
materials described above occurred within the United States of America.

Manufactures' certificates verifying the origin of the above described domestic materials will be kept on file for three
years following final payment. Copies will be furnished to the Engineer upon request.
| declare under penalty of perjury under Oregon and Federal laws that the foregoing is true and correct.

AUTHORIZED REPRESENTATIVE * COMPANY* NAME AND ADDRESS —
NAME: Wildish Construction
. Buck ,es BAr. PO Box 1234
TITLE: pﬁﬁ &1DCEAT Idontcare, Oregon 99999

(SIGNATURE: 2 /[, ﬁ M .

ges. * May be Contractor, Sub-Contractor or supplier

55




FIELD INSPECTION REPORT

REPORT NO. BID ITEMNO.
2 530%h 640
PROJECT NAME (SECTION) CONTRACT NO.
SNAKE RIVER (NYSSSA) BRIDGE 12270
HIGHWAY F.A. PROJECT NO.
CENTRAL OREGON X-BHF-STP-S007(32)
PROJECT MANAGER
RIC YOUNG
REASON INSPECTION OF MATERIAL D MATERIALS ON HAND
FOR
THIS
REPORT D OTHER (EXPLAIN)
TYPE OF MATERIAL DATE DELIVERED
maTeriaLs -Grout for bearing devices 8-11-03
SOQURCE OF MATERIAL (MANUFACTURER OR FABRICATOR) DELIVERED TO (NAME OF FE Ward
DELIVERED | Davton Superior CONTRACTOR / 5UB CONTRACTOR) .
FOR QUANTITY DELIVERED UNIT QUANTITY ACCEPTED QUANTITY REJECTED (EXPLAIN}
225 50Ib bags 225 None
PROJECT | TOTAL ACCEPTED ESTIMATED SAMPLE DATA SHEET NO. FOR SAMPLE SENT
TO DATE 225.00 TOTAL REQUIRED 620.00 TO MATERIALS LAB FOR TESTS
MATERIALS INSPECTION |- TEST LABORATORY

SUPPORTING
DATA D MATERIALS LABORATORY INSPECTION LABEL OR MARK.

|:| TEST RESULTS CERTIFICATE
D QUALITY COMPLIANCE CERTIFICATE

D CONFORMANCE TO EQUIPMENT LIST AND DRAWINGS (EXPLAIN)

I:I CERTIFICATE OF MATERIALS ORIGIN FOR PERMANENTLY INCORPORATED IRON OR STEEL MATERIALS AND THEIR COATINGS ON FEDERAL AID
PROJECTS

[V] FIELD TESTS OR OBSERVATIONS (EXPLAIN)

REMARKS AND EXPLANATIONS, MATERIALS DESCRIPTIONS, DATES OF MANUFACTURE, HEAT AND LOT NOS. DAMAGED OR
SUBSTANDARD MATERIALS, REASONS FOR REJECTION AND DISPOSITION OF REJECTED MATERIALS.

1107 Advantage Grout for bearing devices, Bents 1&2, Piers 1 thru 4

"A" on QPL page 68, product #1427

Visually inspected, suitat_)le for use intended

Record #27

N
Wlﬂp INSPECTFD NATF QQPF .TFED FPARFN RY
Jogs e B-il- a3 L,\\ RD

734-3469 (8-00
(8-00) . 4-126
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OREGON DEPARTMENT OF TRANSPORTATION _ Page 1 of 1

MATERIALS LABORATORY (503)986-3100
. 800 AIRPORT RDP. SE' SALEN, OR 97301-4798 - FAX (503)986-3096
“itract No.: . - EA No.: IN7872 Lab No.: 03-001160
Zoject: CONCRETE MIX DESIGN— STRUCTURAL CLASS 30 S .
“Highway! County: Data Shest No.: NONE
Contractor: " ' FA-No.{"
Project Manager: Org Unit: Bid Item No.:
Submitted By: ERIC KNAPP org Unit: _ Sample No.: NA .
Material Source: I laies —=zilm. TUIN Y N Qty Represented: NA
DATE-Sampled: NA * Received: 03/ 4/ 3 Tested: 03/ 4/ 7 Reported: APR (' 8 2003 -

Type of Test: Mix Design Review - Structural Use: Class 30.0-19.0 mm ~ Class 4350 psi

REVIEW OF CONTRACTOR CONCRETE MIX DESIGN - TM 741x

~

Mix Producer: IDAHO CONCRETE CO INC " Contractor Mix Deélgn No.: ICCoO 3126106

.. The request to review Structural Class 30 concrete mix des;gn was evaluated according to the
Standard Spacifications. .

Based on a review of the mix'p:oportions and the available data it has been determined that
the mix design complies with the specifications. This mix design is approved for use on
ODOT projects for one year. Use in accordance with and as allowed by project Special
‘Provisions. Note: 9.5-2.36 mm meets the 2002 Standard Specifications for separated sizes.

Mix proportions as submitted

Cement 288 kg/m3 ASH GROVE Type I Durkee

Fly Ash 72 kg/m3’ 186’ Class F Centralia

19-9.5 791 kg/m3 SSD Gssd : 2.614 Abs : 1.7 % Source : 23-133«5.

9.5-2,36 193 kg/m3 sSp Gssd : 2,614 Abs : 1.7 % Source : 23-133-5
. 4.75-0 © 783 kg/m3 S§SD ‘Gsed :-2.640 Abs : 1.4 % Source : 23~133-5 FM : 2.76
| Water 144 kg/m3 W/C Ratio : 0.40 ) Slump : 100 mm

~’l Alr Content 6.0 % o
Density 2242 kg/m3
Air Entrainment Agent : Mstr Bldrs/AE-90
~ Water Reducer : Mstr' Bldrs/Prokrete-N

This report does not supersede, delete or amend the project specifications. Our review of
this mix design does not relieve the Contractor of the responsibility to produce satisfactory
concrete.

741X =5 0. . - TOTAL CHARGES: $ 0.00
REMARKS:
Mix Design DOES comply with spec;flcations.

*

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.

C:' FILES ; R. KESSLER-CONSTRUCTION ; IDAHO CONCRETE CO INC

__ RAS 5; GAC 5; PM YOUNG :

STATE CONSTRUCTION AND MATERIALS ENGINEER

; 4- 131




17 20@3 @7:e6PM P

1 1-541-883-3685 Jun.
FROM :MATERIALS TESTING & INSPECTION FAX NG, 1 3 }7 @;}
SAMPLE DATA SHEET FOR CONCRETE CYLINDERS
R . TRCET, DATR SHE R N =y
F" -
PROJECT ETION) CONTRACT NUMDER
- Snake River (nyssa) Bridge Section - 12770
CORTRACTOR , PROJECT MANAGER _ B (TEiA NUMBER, ]
F.E. Ward / TBH & Associate LLC ___RIC YOUNG _ 5
|GONCRETE SUPPLER SUBMITTED BY QUANTIT REPRESENTED ™
I.C-C-O. P 55.05 mn*
ONCRETR FOR L QR PLAGEMENT) R REOUI :
Bearing Device / PIER #4 (class 30 ) 30 MPa 28 ours
REPRESENTED BY r'-eruumssa DATE CAST = - CYLINDER SIZE  °
NO, OF GYL. 4 1 5/20/03 100-mn1_X 200 mm
; : - TEST SPECIMENS AT OAYS INDICATED
A7 |8 28 lc. 28 [o. 28 e [F. G, H. f
FREE (SURFACE) MOISTURE
mx LABorLO.NO  |DESIGN NUMBER DESIGN CEMENT # FLYASH + SILICA CONTENT |COARSE %2 8AND
"[oESIGN [ 03-001160 3126108 350 kg 070 %] 040 % | 420 o
FIELD TEST CONCRETE TEMP SLUMP AR CONTRNY . |UNIT WEIGHT CEMINT = ASH = SILICA CONTENT |FIELD WIG FATIO
RESULTS 22 °C| 121 mm| 5 % 2271w 360 gmt| 0.39  aywr
ADDITIVES CEMENT FLYASH SILICA COARSE (7 SAND WATER -|
17094 M| 1982 REJ 494 k 0 k 5466 kg| 1347 k 5624 kgl &g
CURE [LOW TEMP.  [HIGH TEMP,  |AMBIENT TEMP. |POT CALBRATION — [NET V/EIGHT cﬂéﬁe CAPPING w,,m-lm ..aL'
OF CYLINDERS I °C °C| 25,6 °C 0.007087 16.06 : ' 0 L
REMARKS : ]

Added 42 liquid ounces per yard of RHEO 1000 Super Plastisizer. Rejected 1st truck over time limi and out of spec.
on air content, informed contractor and ODOT onsite inspector of this action.

: % JQUALITY CONTROL VERIFICATION INFORMATION PHONE NUMBER! 541-889-360?
7 TFIED TEGHNIGIAN (FLE NT) AND NUMBER OMPANY NAME AND GREW NUMBER F%/U 7 _:ﬁﬂe
Randy G. Crum #43262 Materials Testing & Inspect "2 LAEL ] [Xsr5hgimm—1"
' - ' LAB USE ONLY BELOW /) T
CYLINDER| DATE OF AGE MAXIMUM |cyunoer | STRENGTH TYPE OF v

o

D BREAK DAYS LOAD AREA MPg FRACTURE REMARKS
IA | 21-May | 7 |50l ((2sD] 2499 A fﬁ,ﬂ?- :_"Z? -3
1758 17-Jun 28 Lo AL , Lo bery 6-/7- 0%

1 ; ber?s
1 ‘

c 17-Jun 28 Z130| / g, & /7-0%
240 | 17-Jun | 28 |8¥5730 | < tﬁ'd% , - }7-0%

Zioimim

AVE_ 28 DAY [Z5.37 JvPa mpAss [TJFa

SOMMENTS (WHEN MATERIAL CYLINDERS OR DATA RECRIVED) \ .
[ccadion of pier. =41 v 0 + 725

. |ou».u1'? CONTROL I IVE.RIFICATlON " CYUNDERS REC'D 21-May DATA SHEET RECD 20-May
= ECHNICIAN (PU TNT) ARD NUMBER TCOMPANY NAME & CHEW ’ URE "
Cem 3w enge e e o o ] et
%ﬂéxl &, &Z! ; # 01?"‘/?% Materials. Testing. & Inspectif 74l 2% 7 i
‘ "o bents #2040 ey / 0
WA 2 I

!’

;oor.acs-m ’ r f e : 5\6 »1(@

T 4132




CONCRETE YIELD AND W/C RATIO WORKSHEET

PROJECT NAME (SECTION) ) CONTRACT NUMBER
Snake River (nyssa) Bridge Section 12770
+|CONTRACTOR PROJECT MANAGER BID ITEM NUMBIEB
F.E. Ward / TBH & associate lic Ric Young 5C
CONCRETE SUPPLIER SUBMITTED BY QUANTITY REPRESENTED
1.C.C.O 55.06 m

CONCRETE FOR USE IN (LOCATION OR PLACEMENT)

Bearing Device / Pier #4 (class 30)

BRIDGE NUMBER STRENGTH REQUIRED
19176 30 MPa 28 DAYS

VERIFICATION

Randy G. Crum #43262

X lQUALlTY CONTROL
ERTIFIED TECHNICIAN (PLEASE PRINT) AND GARD NUMBER TCONPANY NAME

DATA SHEET NUMBER SET NUMBER DATE BATCH NUMBER BATCH SIZE TRUCK NO & DRIVER
78108127 1 5/20/03 3126106 6.88. 56126 Charles L.
BATCH MASSES (kg) FIELD TESTS
CEMENT 1982 kg AMBIENT 25.6 °C
FLYASH 494 kg CONCRETE 22.0 °C
SILICA FUME 0 kg SLUMP 121 mm
COARSE AGG. 5466 kg AIR 5.0 %
8 mm #2 1347 kg : Low HIGH
FINE AGG (SAND) 5624 kg CYLINDER CURE °C °C
WATER BATCHED 681 L
WATER JOBSITE 0 L AGG % FREE MOISTURE
TOTAL ADD WATER . 681 L= 681 kg COARSE 070 %
ADMIXTURES (toTALm 17094 /1000 17 kg #2 040 %
SAND 420 %
TOTAL BATCH MASS 15611 kg
*y DENSITY
S CONCRETE +POT  19.54 kg
- POT MASS 3.49 kg
CONCRETE MASS= 16.05 kg +POT CALIBRATION 0.007067 = 2271 kg/m?
YIELD TOTAL BATCH MASS = 15611
DENSITY = 2271.02288 = 6.87 m?
CEMENT CEMENT, FLYASH & SILICA = 2476
CONTENT YIELD = 6.874036425 = 360 kg/m?
MIE_B_QEMEN_T_BAIIO A AGGREGATE FREE WATER (FREE MOISTURE FACTOR = % FREE MOISTURE DIVIDED BY 100. EG. : 5.5% = 0.055)
BATCH MASS - ( BATCH MASS ) —AGG. FREE WATER WIC RATIO= JOTAL FREE WATER (A+84C)
: (1+ FREE MOISTURE FACTOR) TOTAL CEMENT & FLYASH
COARSE 5466 -( 5466 1+ 0.0070 )= 38 kg
#2 1347 -( 1347 1+ 0.0040 )= 5 kg
SAND 5624 - ( 5624 / 1+ 0.0420 )= 227 kg
A. AGGREGATE FREE WATER TOTAL = 270 kg
968 kg = 0.39 =WI/CRATIO  B. WATER ADDED AT PLANTRJOBSITE = 681 kg
2476 kg - C. ADMIXTURES ADDED = 17 kg

3573ws 9-01

A Pﬁ DATE
“[ Materials Testing & IAspect /7 5/20/03

MA

21 2013 /
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FROM :MATERIALS TESTING & INSPECTION FAX NU.

SAMPLE DATA\

i1 —541-889—3685

@8 2083 12: 34F’N

Jul.

EET FOR CONCRETE CYLINDERS

LIATA

R\ s{ump Infarmed contrac tor and QDQT onsite inspector of this action.

_a"l ALY,
L l . " I
PROJECT NAME (SECTION) = CONTRACT NUMHER
- Snake River (nyssa) Bridge Section __12770.
[CoNTRACTOR PROJECT MANAGER BIG TTEM NLMa=S
F.E. Ward / TBH & Assdciate LLC ___RIC YOUNG 36 7
CONCRETE SUPPLIER SUBMITTED BY QUARNTITY REPREJENTEL!
1.C.C.0. 48.17
CONCRETE FOR USE IN (LOCATION OR FLAGEMEN STRENGTH REQUIAED : -
Bearing Device / PIER # 4 (class 30 ) | 30  MPa_ 28  cawm
REPRESENTED BY SET NUMBER DATE GAST DATE SHIPPED CYLINDER SIZE
NO. OF CVLS. 4 1 6/10/03 100 mm_X 200 mm
EST SPEGIMENS AT DAYS INDICATED
A 7 s 28 lc. 28 o 28 |E LF. . [H. |
; FREE (SURRFACE) MOISTURE
MIX LAB&)D. NG  |DESIGN NUMBER DESIGN GEMENT  FLYASH » SILICA CONTENT [GOARBE " SAND | -
DGESIGN 03-001160 3126108 350 kgimt 0.60 % | 050 %| 3.80 %"
FIELD TEST _ |CONCRETE TEMP SLUMP __ |AIR CONTENT  [UNIT WEIGRT T JCEMENT + AGH * SIICA CO FIELD WIC RATIO I
RESULTS 266 °C[184mm mm| 7 % |- 2238 e 357 s (.40 avwr.
ACOITVES FLYASH SILICA COARSE 7] SAND WATER
8 K 494 kg 0 kg 5466 kgl 1334 k 5466 kg| 727 L
HIGH TEMF.  [AMBIENT TEWP. |FOT CAUBRATION  {NET WEIGHT _ ﬁgﬂs W‘gmm
AY.Tec| 26,7 °c| 0.007012 16.68 0 Lf
REMARKS _
Added 42 liquid ounces per yard of RHEO 1000 Super Plastisizer. Rejected 1st truck aver time iimit and out of spac.

PHONE NUMBER @zgw.ymz '
IGNA : OATZ
: ’__..-—"‘"-f
William B Russeil #43106 | Materials Testing & Inspect -0
LAB USE ONLY BELOW/ -
CYLINGEA] DATE OF AGE | MAXIMUM [cYUNDER | STRENGTH | TYPE OF
D BREAK | DAYS LOAD | AREA MPa FRACTURE ~ REMARKS
' B5pA | 17-Jun T 1481 (rgs [ 2656 | B £ Kbberfs & -/7-93
E5(B 8-Jul 28 [hsuBs | , | 32237 A Lo ber?S  7-8-073
L 5B 8-Jul 28 ,63%0 ] " 130,591 D 7 i,
r:,a;g B~Jul 28 L5980 1L (31, iy il i g =
: =
5 G. \‘ H e
T : b
AVE__28 DAY mpa LZPASS [ Jra
COMMENTS  (WHEN MATERIAL .CYLINDERS OR DATA RECEIVED)
cvunuens RECD DATA SHEET RE - :
B oA
l Materials Testing & Inspect b-17-0% :
N

=a
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FROM :MATERIALS TESTING & INSPECTION FAX NO.

11-541-889-3685

Jun, 11 20893 B4:14PM F3

CONCRETE YIELD AND W/CG RATIO WORKSHEET

PROJECT NAME (3ECTION) CNTRACT
Snake River (nyssa) Bridge Section F 12??13‘
CONTRACTOR PROJECT MANAGER B MEM N e ]
F.E. Ward/ TBH & associste lic Ric Young %
CONCRETE SUPPLIER _ [BUBMITTED BY QUANTITY REPREHINTED |
CONCRETE FOR USE IN (LOGATION OR PLAGEMENT) BRIDGE NUMBER STRENGTH REGIRED
Bearing Device / Pler #1 _(ciass 30) 18176 30 MPa_ 28  ows
DATA NUMBER aernuuasa DATE BATCH NUMBER | BATCH SZZE TRUCKNO & DRVER |
78108429 8/10/2003 | 3126106 6.88 54128 Sleve Whit
BATCH MASSES (kg) FIELD TESTS
CEMENT 1978 kg AMBIENT _ 267 °C .
FLYASH 494 kg CONGRETE 24 3 “°C
SLICAFUME ___ 0 kg SLL }MP 184 mm
COARSE AGG. 5466 kg AIR__ 7.0 %
8 mm #2 1334 kg Low - HIGH
FINE AGG (SAND) 5588 kg CYLINDER CURE G °C
WATERBATCHED 727 L _
WATER JOBSITE 0 L AGQ % FREE MOISTURIEE
TOTAL ADD WATER 727 = T2T kg ' COARSE __ 0.80 %
ADMIXTURES (ToTALml 17094  po00 17 kg #2_ 0 0.50 %
SAND 3 3.80 %
TOTAL BATCH MASS 15604 kg
. It — m:m:sm
| DENSITY
CONCRETE+POT __ 10.02 kg
- POT MASS 3.34 kg
CONCRETE MASS= 15.68 kg +POT CALIBRATION 0.007012 = 2236 kgfn?
YIELD TOTAL BATGH MASS = 15604
DENSITY - 2236.166572 = 698 m
CEMENT  ceMENT FLYASH&SILICA = 2472
CONTENT YIELD - 8.978055302 = 354 kyfm®
—_—— _———————————~ e e
WATER CEMENT RATIO A AGGREGATE FREE WATER (FREE MOUSTURE FACTOR = % FREE MOISTURE DIVIDED BY 100, ), : 5,6% = 0,053
. BATCH MASS » : wie rAmos JCTALERF WATER (AtB1€),
: B»I*\TGH Mo ( (1+ FREE MOISTURE FACTOR) ) AGG-. E REEWATES TOTAL CEMENT & FLYASH
C ' GOARSE 5466 - ( 5488 [ 1+ 0.0080 )= 33 g *
#2 1334 -( 1334 /1+ 0.0050 )= 7. kg
SAND 5588 -( 5588 11+ 0.0380 )= 205 kg
A. AGGREGATE FREE WATER TOTAL = 244 kg
988 kg = 040 =W/CRATIO B WATERADDED AT PLANTSJOBSITE = 727 kg
c. ADMIXTURES ADDED = 17 g
[VERIFICATION
[COMPANY NAME T TATE
7]
William B Russell # 43108 Materials Testing & Inspect - |

3873wa 9.01




07/16/03 11:12 FAX 503 986 3096 0DOT CONST. doc7/007

OREGON DEPARTMENT OF TRANSPORTATION Page 1 of 1
MATERIALS LABORATORY (503)986-3100
S 800 AIRPORT RD. SE BALEM, OR 97301-4798 FAX(503)985-3096
“sutract No.: C1l2770 EA No.: CONO1479 Lab No.: 03-003071
7 >ject: SNAKE RIVER (NYSSA) BRIDGE
‘“ﬂighway: CENTRAL OREGON County: MALHEUR . Data Sheet No.: F0536 117
Contractor: F.E. WARD INC FA No.: X-BHP~-STP-35007(32)
Project Manager: RIC YOUNG Org Unit: 5804 Bid Item No.: 5549
Submitted By: ROBERT KERR -Org Unit: 5000 Sample No.: 1 :
Material Source: IDAHO CONCRETE COMPANY Qty Represented: 10% QA/QC TESTING
Field Tests By : ROBERT KERR Cylinders By : ROBERT KERR Witnessed By:
DATE-Sampled: 03/ 6/10 Received: 03/ 6/13 Tested: 03/ 7/ 8 Reported: JUL 16 200
Typs of Test: Verification Use: PIER # 1, BRIDGE # 1B776 )

CONCRETE CYLINDER TEST REPORT

CYLINDER SET INFORMATION
Set Number : 1 - . Slump 3 165 mm
Number of Cylinders : 3 Alr Content : 6.0 %
Cylinder Size : 100mm x 200mm Unit Weight : 2236 kg/m3
Strength Reguired : 30.0 MPa in 2B Days Water/Cement Ratio : 0.40
Cement + Flyash : 354 kg/m3 Concrete Temperature 3 26.8 °C
MIX DESIGN
Materials Lab ID No. : 30.0 MPA
Contractors ID No. :
Design Strength (MPa) : Unknown
Type of Concrete : Flyash
LAB RESULTS
Cylinder Date Cylinder Area Strength
ID No. Tested Age (days) (mm2) (MPa) lah Rem#rks
a 03/ 7/ 8 28 8107 33.5
‘B 03/ 7/ 8 28 8107 38.8
c 03/ 7/ 8 28 8107 38.6
Average Strength : 38.7 MPa 5612 pii
Specimens tested in accordance with AASHTO T22/ASTM €39
719% = O. TOTAL. CHIRGES: $ .00

REMARKS :
Concrete represented by these cylinders DOES mest required strength.
Amended lab report so as to indicate that cyl. "A" thrown out because Lt
is more then 10% below the average break strength of the other two

cylinders.
W

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.

C: FILES ; PROJ MGR: RIC YOUNG ; REG 5 Q.A.C. ; F.E. WARD INC

L]
} IDAHO CONCRETE COMPANY ; FHWA  ; CONSTRUCTION - R KESSLER )
- 1’”"

Bob Pappe, PE, PLS
interkn State Construction And Malerfals Engineur
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[CAEORATORY REPORT NOMBER

SAMPLE DATA SHEET FOR CONCRETE CYLINDERS

CONNO.

EXP. ACCT.

F-

DATA SHEET NUMBER

PROJECT NAME (SECTION)

Snake River (nyssa) Bridge Section

CONTRACT NUMBER

12

770

PROJECT MANAGER

BID ITEM NUMBER

Added 36 liquid ounces per yard of RHEO 1000 Super Plastisizer.
contractor and ODOT QCCS Eric Knapp he ac

CONTRACTOR
F.E. Ward/ TBH & Associate LLC RIC YOUNG ’5(4
CONCRETE SUPPLIER SUBMITTED BY QUANTITY REPRESENTED
|.C.C.O. 55.04 m?
CONCRETE FOR USE IN (LOCATION OR PLACEMENT) [BRIDGE NUMBER STRENGTH REQUIRED
Bearing Device / PIER # 2 (class 30 ) 19176 30 MPa 28 DAYS
REPRESENTED BY SET NUMBER DATE CAST DATE SHIPPED CYLINDER SIZE
NO- OF CYLS: 4 1 6/18/03 100 mm X 200 mm
- TEST SPECIMENS AT DAYS INDICATED
A 7 |B. 28 Jc. 28 |Ip. 28 [E | F. G, |H. I
FREE (SURFACE) MOISTURE
MIX LAB or .D. NO DESIGN NUMBER DESIGN CEMENT + FLYASH + SILICA CONTENT |COARSE #2 SAND
DESIGN 03-001160 3126106 350 kgl 050 %| 040 %] 320 %
_FI_ELD TEST CONCRETE TEMP SLUMP AIR CONTENT UNIT WEIGHT CEMENT + ASH + SILICA CONTENT' |FIELD W/C RATIO
RESULTS 27.4 °C|¢205 58 %| 2280 igm 362 . kg 0.39  BYwr.
ADDITIVES CEMENT FLYASH SILICA COARSE #2 SAND WATER
17389 MI| 1982 kg| 492  ka| .0 kg| 5457  kg| 1329 kg| 5557 kg| 753 L
INITIAL CURE  |LOW TEMP. HIGH TEMP. AMBIENT TEMP. |POT CALIBRATION NET WEIGHT CURING CAPPING WATER AT JOB
OF CYLINDERS °oC °oc| 312 °C| 0.007067 16.11 0 L
REMARKS

1st truck out of spec. on air content. Informed
ked load and allowed contractor to pour concrete.
541-889—3602

X !QUALITY CONTROL I VERIFICATION INFORMATION PHONE NUMBER:
: T 23 CERTIFI HNICIAN (PLEASE PRINT) AND CARD NUMBER OMPANY NAME AND CREW NUMBER SiG
g
Randy G. Crum Materials Testing & Inspeci/ 77
LAB:USE ‘ONLY-BELOW: T
CYLINDER| DATE OF AGE MAXIMUM |cYLINDER | STRENGTH TYPE OF
D BREAK DAYS LOAD AREA MPa FRACTURE REMARKS
WU A [ 250un | 7 | 49145 |j2.8 A R R ¢-25-03
B 16-Jul 28 | §z6 2! s %.a3 | 2
C 16-Jul 28 | & 1660 e 29.3) A
bM D 16-Jul | 28 | #9003 | " | 1./ B
E G
F
G —_—
H > N L, ED
r A=
AVE 28 E{/ mﬂmpa [Jpass  [JFAL

N

COMMENTS (WHEN MATERIAL ,CYLINDERS OR DATA CEIVED)
X |auaLiTY CONTROL I\."'ERIFIC-»‘\TIOI"J CYLINDERS REC’ D ED ATA SHEET RECD
32 CERTIFIED TECHNICIAN (PLEASE PRINT) AND CARD NUMBER TOMPANY NAME & CREW SIGNATURE DATE
&£ A
, 0?‘/4?4 Materials Tequ l. 9153@33 6 1?
) OFFICE OF PROJECT MANAGER
; ONTARIO, GREGON
[ i1 ] [""i
PM. APM. OM (3
4000 C 9-01
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SAMPLE DATA AND LABORATORY TEST REPORT

OF
CONCRETE CYLINDERS |ABORATORYNO.
| PROJECT - DATA SHEET NO.
HAKE RIVER (NYSSA) BRIDGE SECTION
~_4HWAY COUNTY E.A. SUBJOB
Central Oregon Malheur,Canyon C12770
CONTRACTOR FA PROJECT NO. BID ITEM NO
F. E. Ward / TBH & Associates X-BHF-STP-S007 0570
PROJECT MANAGER AGY. ORG. UNIT|_QTY. | TEST NUMBER | VAR LAB CHARGE
Ric Young 5804
SUBMITTED BY AGY. ORG. UNIT
William Russell

SAMPLE DATA

CONCRETE FOR USE IN (LOCATION OR PLACEMENT) BRIDGE NO. STRENGTH REQUIRED
Concrete Bridge End Panels 19176 30 kg/cm? 28 DAY
CONCRETE SUPPLIER FIELD TESTS BY:
William Russell (MTI)
REPRESENTED BY SET NO. DATE CAST DATE SHIPPED CYLINDERS MADE BY:
NO.OF CYLINDER- 4 |5 8-27-03 8-28-03 William Russell (MTH)
TEST SPECIMENS AT DAYS INDICATED SIGNATURE OF RECORD WITNESS
A. 7 |B. 28 [C. 28 ID. 28 |E. F. G. H.
CEMENT | BRAND & TYPE LAB OR MILL ANALYSIS NO. ADMIXTURES | BRAND TYPE
MIX LAB OR I.D. NO. DESIGN DESIGN CEMENT + FLYASH CONTENT | FIELD TEST | FREE (SURFACE) MOISTURE %
DESIGN 03-001160 3126106 2350 kg/m® RESULTS |s7.519mm’ 0 5 194.76mm 0. 50F.A.3 80
FIELD TEST | CONCRETE TEMP.| SLUMP AIR CONTENT UNIT WEIGHT CEMENT + FLYASH CONTENT | FIELD W/C RATIO
RESULTS
N 26.6 °C | 194 cm. 7 % 2,236.0  kg/m® 357 kg/m?3 04y Bywr.
A J CONCRETE BATCH WEIGHTS
._.JDITIVES CEMENT FLYASH 37.5-19mm AGG  19-4.75mm SAND WATER WATER AT JOB
17093 o | 1978 ke | 494 «o| 5466 ko | 1334 ke | 5466 k| 727 1| o |
INITIAL CURE | LOW TEMP HIGH TEMP QUANTITY REPRESENTED BY SAMPLE
OF CYLINDERS| 5,99 oc | 242 ©oc |AMBIENT TEMP| 267 o¢ 37.6 m?

FIELD REMARKS

LAB USE ONLY BELOW

TESTED ACCORDING TO DATE DATA SHEET RECEIVED | DATE CYLINDERS RECEIVED
LABORATORY REPORT  AASHTO T 22 (ASTM C39)
STRENGTH [AB INCLUDE MAX. LOAD, AVG. DIAM. AREA
CYLID | DATE OF BREAK | AGE DAYS kgfm > DATE/REFORTED REMARKS: | AND OBSERVED DEFECTS FOR FAILING
A | . %-2-03 7 2056
B Qv lls-03 2 37,21
c 9-1(e-03 | 2. 49
D A-1-03 v 2510
E
F
G
H -
DISTRIBUTION ONLY: LAVE. 20.Z) |2s0Avs] RESULTS: []PASS

[ FAL

1
+STRUCTIONS: FORWARD ORIGINAL TO MATERIALS

LABORATORY SALEM, COPY TO PROJECT MANAGER,
ORIGINATOR RETAIN A COPY. MANAGER
QUALITY CONTROL

1
CERTFIEQ, TECHNICIANAPLEASE PRINT) COMPANY NAME SIGNATURE DATE
VERIFICATION
mjm E{%&’IJ [ INDEPENDENT ASSURANCE| L M(/ﬂ K‘E&& 7.}6-05

734-3573M (9-97) 4- 138




CONCRETE YIELD AND W/C RATIO WORKSHEET (METRIC)

PROJECT CONTRACT No. DATA SHEET NO.
SNAKE RIVER (Nyssa) BRIDGE SECTION C12770 30017
C‘ONCRETE SUPPLIER MIX DESIGN NO. STRENGTH
i ICco 3126106 30 MPa
“_ _{ACEMENT TECHNICIAN \%JAL'TY CONTROL
CONCRETE BRIDGE END PANELS William Russell 3 INDEPENDENY ASSURANCE
TRUCK NO. DATE COMPANY . PF!OJECT MANAGER BID ITEM
56129 8/28/03 Steve Witt Ric Young 0570
BATCH MASSES (kg) CEMENT 1,978 i FIELD TESTS
FLYASH 494 ke AMBIENT TEMP.: 27 DEG. C
OTHER (MICRO SILICA) 0 ke CONC. TEMP 24.3 £ C
COARSE AGG. #1 5,466 kg SLUMP 184 fm
COARSE AGG. #2 1,334 4 AR_____ 10 %
LOW HIGH
FINE AGG (SAND) 5,588 ks  CYLINDER CURE TEMP.: ___ 21 24
WATER BATCHED 727
L AGG % FREE MOISTURE
WATER JOBSITE
0|, COARSE #1 0.60
TOTAL ADD WATER 727|,_ 727 . COARSE #2 0.50
3.80
ADMIXTURES (TOTAL m4 7 94 1000 17 « SAND %
TOTAL BATCH MASS 15,604 kg
“ENSITY
¢ //7 CONCRETE + POT 19.02 kg
- POT MASS 334 kg
CONCRETE MASS = 15.68 kg X POT CALIB, 0.01 = 0 kg/m3
YIELD TOTAL BATCH MASS = 15,604 - 141,822.28 s
DENSITY = 0
CEMENT TOTAL CEMENTITIOUS MATERIAL 2,472 - 0 kg/m?3
CONTENT = YIELD = 141,922.28
WATER CEMENT RATIO: A. AGGREGATE FREE WATER (FREE MOISTURE FACTOR = % FREE MOISTURE DIVIDED BY 100. EG.: 5.5% = 0.066)
BATCH MASS = BATCH MASS = AGG. FREE WATER
{1 + FREE MOISTURE FACTOR)
CA# 1 5,466 N 5,466 1 0.006 ) - 32.60 g
CA#2 1,334 i 1,334 s 0.005 ) - 6.64
SAND 5,588 y 5,688 P 0.038 ) = 20457 o
243.81
A. AGGREGATE FREEWATERTOTAL= — M — MY
B. WATER ADDED AT PLANT & JOBSITE = _ﬂ kg
C. ADMIXTURES ADDED = ._.__‘WL kg
WATER CEMENT RATIO =_TOQTAL FREE WATER (A+B+C) 987__'90 kg
TOTAL CEMENTITIOUS MATERIAL 2,472.00 0.40

734-36573MWS(5-98) 4- 139
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, OREGON DEPARTMENT OF TRANSPORTATION Page 1 of 1

MATERIALS LABORATORY (503)986-3100

800 AIRPORT RD. SE SALEN, OR 97301-4798 FAX(503)986-3096
Contract No.: EA No.: IN7872 Lab No.: 03-000061
Project: CONCRETE MIX DESIGN-~ STRUCTURAL CLASS 25
P’ way: County: Data Sheet No.: NONE
{,  jactor: FA No.:
Project Manager: Org Unit: Bid Item No.:
Submitted By: ERIC KNAPP Org Unit: Sample No.: NA
Material Source: IDAHO CONCRETE COMPANY Qty Represented: NA APR()42NB
DATE-~Sampled: NA Received: 03/ 1/10 Tested: 03/ 1/10 Reported:
Type of Test: Mix Design Review ~ Structural Use: Class 25.0-19.0 mm - Class 3620 psi

REVIEW OF CONTRACTOR CONCRETE MIX DESIGN — TM 741x
Mix Producer: IDAHO CONCRETE COMPANY Contractor Mix Design No.: ICCO 3125610

The reguest to review Structural Class 25 concrete mix design was evaluated according to the
1996 Standard Specifications.

Average cdmpresaive Strength: 37.7 MPa @ 28 days

Based on a review of the mix proportions and the available data it has been determined that
the mix design complies with the specifications. This mix design is an adjustment of a
previously approved mix design based upon changes in specific gravities. The mix design is
approved for use on ODOT projects for use in accordance with and as allowed by project
Special Provisions for one year.

The 9.5-2.36 mm size aggregates meets the 2002 Standard Specifications. BAmend contract by
Contract Change Order as necessary.

Mix proportions as submitted by IDAHO CONCRETE COMPANY :

lwpement 280 kg/m3 ASH GROVE Type I Durkee
" ™y Ash 70 kg/m3 Is6 Class F Centralia
19-9.5 831 kg/m3 SSD Gessd : 2.614 Abs : 1.7 % Source : 23-133-5
9.5-2.36 162 kg/m3 SSD Gssd : 2.614 Bbs : 1.7 % Source : 23-133-5
4.75-0 822 kg/m3 SSD Gesd : 2.640 Abs : 1.4 % Source : 23-133-5 FM : 2,76
Water 139 kg/m3 W/C Ratio : 0.40 Slump : 125 mm
Air Content 5.0 %
Density 2304 kg/m3
Air Entrainment Agent : Mstr Bldrs/AE-90
Water Reducer : Mstr Bldrs/Prokrete-N

‘his report does not supersede, delete or amend the project specifications. Our review of
‘his mix design does not relieve the Contractor of the responsibility to produce satisfactory
‘oncrete.

41X =8 0. TOTAL CHARGES: $ 0.00
REMARKS ¢

Mix Design DOES comply with specifications.

*

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.

Kool Stricum

STATE CONSTRUCTION AND MATERIALS ENGINEER

FILES ; R. KESSLER-CONSTRUCTION ; IDAHO CONCRETE COMPANY
'AS 5; QAC 5; PM YOUNG
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CONCRETE YIELD AND W/C RATIO WORKSHEET
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WOJECT CONTRACT DATA SHEET NO.
} SNAKE RIVER (NYSSA) BRIDGE C12770 927699-0815
CONCTETESIER  |DAHO CONCRETE MBI 3126610 S?EN:;:a @ 28 DAYS
PLACEMENT TECHNICIAN CUNITY COOC
. BENT 1 SPREAD FTG. ROBERT HEIMDAHL TN NG
PROJECT MANAGER ’ BID ITEM
6112 ensi0s | KT CONTRACTING RIC YOUNG 0550
BATCH MASSES (kg) FIELD TESTS
CEMENT 1883 AMBIENT 24}.5 °C
FLYASH  "toi4 .2 kg CONCRETE 1. Q °C
SILICA FUME g kg SLUMP  “r 0 mm ’
_COARSE AGG. S o4 kg AR_4.§ .
. #2 3 .o .E kg | LOW . HIGH
- FINE AGG (SAN?) kg CYLINDER CURE _ : C ) °c
WATER BATCHED . ‘
WATER JOBSITE '?, L 14 * AGG % FREE MOISTURE
TOTAL ADD WATER , L= _SB3I Vo COARSE ).k’
ADMIXTURES @otat m™ VE 000 9+ C kg P O - %
——2% no0 N> e
. : o - ‘ SAND Q N %
i _TOTALBATCHMAss _1'S525.2 e
ENSITY
" congrere-por W& T4o
- POT MASS k , :
CONCRETE MASS=. X kg -poTcausraTion YOOI T3 [ R AN kg
YIELD TOTAL BATCH MASS = E :_E ; :E ;; SRR e L
DENSITY = ] .- = (9 % . .om
CEMENT  cement FLyasHa siLicA = Lilt.e <
CONTENT VIELD = LR = 34%. kgm
ﬂ=ﬁ = = = R =
WATER CEMENT RATIO A AGGREGATE FREE WATER (FREE MOISTURE FACTOR » % FREE MOISTURE DIVi Day 100-EG.:. §'5% =0 0s5)
* BATCH MASS - ( BATCH MASS ) =AGG. FREE WATER Wi RATIO TOTAL FREE WATER 1he8-G)
_ Ng_&g MOISTURE FACTOR) - ‘ oA CoMeTa vk
, CQARSE VX _(W‘L /1#3\‘0 )= B9-Y kg
- ..’.' '. #2 ’(‘Sb‘ - /1"‘a il -%*7 : kg
. “saND_ .i‘ (S ES 112 DS )- T % kg
ol . A. AGGREGATE FREE WATER TOTAL = ' kg -
2 q;&.; - kg _OsL\Z. =WI/C RATIO 8 WATER ADDED AT PLANTSJOBSITE = @b@ &+ V < kg
o . kg c. ADMIXTURES ADDED = b TAR kg,
QUALITY CONTROL ksmr—*rcmon _ - ‘
%mm‘ CARD NUMBER CQMPANY NAME 3 SIGNFTURE ) wDATE
IS Sy AT Goney .. T,i‘}j, B \\—0—3,




OregonDepartmentof Tansporistin SAMPLE DATA AND LABORATORY TEST REPORT

[I————
e il b £

S e e L i

= I ABSEONLY Bl G - i

e

OF
CONCRETE CYLINDERS | 'ABCRATORYNO-
PROJECT ’ DATA SHEET NO.
SNAKE RIVER (NYSSA) BRIDGE 927699-08156
}H COUNTY E.A. SUBJOB
- __aNT-RAL OREGON HWY MALHEUR/CANYON CONO01479
CONTRACTOR FA PROJECT NO. (22)BID ITEM NO
F. E. WARD, INC. X-BHF-STP-S00 0550
PROJECT MANAGER AGY. ORG. UNIT|_QTY. | TEST NUMBER | VAR LAB CHARGE |
RIC YOUNG :
SUBMITTED BY AGY. ORG. UNIT
KT CONTRACTING _ _ _ _
| SAMPLE DATA. T
FOR E IN(LOCATION O CEMENT) " | BRIDGE NO. STRENGTH REQUIRED
, . |FHELD 3 : _
R Cenese Coe  gyron - r canbAt~
REPRESENTED BY ‘i]‘g DATE CAST - | DATE SHIPPED acrt (PLEAé! PRINT) >
Na.ovcvumm.q- - te —AR - O ; _ ¥ 5 .
TEST SPECIMENS AT DAYS INDICATZD QCT SIGNATURE '
% ! 5 2.8 a2 lo. X. i% F. la. .
I TION g
l\= o> \U«\ B -3 . ]
MIx LAB QR LD. NO. DSSIGN _ . DESIGN CSMENT + RLYASH CONTENT | FIELD TEST | FRZE (SURFACE) MOISTURE
il | 25 312560 YO  xg/ee | RESULTS. TS 1A Timn P
RELD r§r CONCASTE T2MP.| SLUMP AIR CONTENT | UNIT WEIGHT CSMENT + FLYASH CONTENT | FIELD W/C RATIO
e m;::s ?E%AEN;I' FLYAS!i 37595 - 03 wﬂﬁnﬁa SAND WATER . - WATER AT JO8
- - m [ 1882 o | S g | kngL& b lssw oy ol — o
wi TlIAL CURE |Low TEMP HIGH TEMP QUANTITY REPRESENTED BY SAMPLE
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CONCRETE YI[ELD AND W/C RATIO WORKSHEET

'ROJECT CONTRACT DATA SHEET NO.
7 SNAKE RIVER (NYSSA) BRIDGE C12770 ~ F865-166
CONCRETE SUPPLIER MIX DESIGN NO. STRENGTH
IDAHO CONCRETE 3125610 25 Mpa @ 28 DAYS
PLACEMENT TECHNICIAN L] QUALITY CONTROL
FOOTING - BENT 1 MARK SANGER RDEPONENT ASSURANGE
TRUCK NO. DATE COMPANY PROJECT MANAGER BID ITEM
56112 8/156/03 0oDOT RIC YOUNG 0650
BATCH MASSES (kg) FIELD TESTS
CEMENT ?_ kg -~ . AMBIENT 2.2 °C
FLYASH__ 45 m/ CONCRETE °C
SILICA FUME ampfq'&:
A?EEAGG S92 u / AR_ 4. 5 %
& #2 13¢! . LOW

nuemcsmm ;‘52 CYLINDERCURE /4.5 °C ®
WATER BATCHED L k‘ - ‘97 c

1’. -\}I

WATER JOBSITE _u:*" 5 AGG % FREE MOISTURE
TOTALADDWATER £Hc.2, | & % kg~ comse [ & %
ADMIXTURES (TOTALm U 2| #1000 ! kg/ : gviz .l %
| — SAND_Z.05 %
TOTAL BATCH MASS IS5 /
S e ——
CoNcRETE+POT_18 . 4B ig
-POTMASS__2 .44 kg , ~
CONCRETEMASS= (&, OO kg”+ POT CAUBRATION . SO TOTY = 22C2.7 wm
VIELD TOTALBATCHMASS = 18574 ‘ P
DENSITY - 22002 = &7 e
CEMENT  CeMENT ALYASHA SILICA = L 23477 '
CONTENT YIELD = &9 = _.3‘*0_/%1'
WATER CEMENT RATIO A AGGREGATEmEEWATER | (FREE MOWSTURE FACTOR » % FREE MOISTURS D/VIDED BY 100. 0. ; 8.0% = 0099
MASS.- BATCH MASS GG, , .
BATCH ( (NFREEMOIS‘IUREFACTOR) ) FRESWATER o o s nvas
COARSE ___5¢f 2> -( SHao _OlIC )= g l@l/
A w2 -( (3= M _02 = o7 <
SAND____ &5 2 S529 =Y )= [~
L A. AGGREGATE FREE WATER TOTAL = 11> kg
VIB5 "49g = .42 “=wicraTIO B.WATERADDEDAT PLANTRJOBSITE = €3 kg
2.3‘-!7 “kg c. ADMIXTURES ADDED = o kg

o A

HARKSANG,ER_ &Cs Ha DIV, Mmﬂ.;da...g& e/:/g
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OREGON DEPARTMENT OF TRANSPORTATION Page 1 of 1

MATERIALS LABORATORY (503)986-3100
' 800 AIRPORT RD. SE SALEN, OR 97301-4798 FAX (503)986-3096
Contract No.: CI12770 EA No.: CONO01479. Lab No.: 03-003852 |
Prf-’"ect. SNAKE RIVER (NYSSA) BRIDGE SECTION - - ' '
¥ “yhys CENTRAL OREGON HWY County: MALHEUR , - = Data Sheet No.: F0865 166
a Z-acton "F. E. WARD, INC FA No.: X-BHF:STP-S007(32)
Project Manager: RIC YOUNG Org Unit: 5804 Bid Item No.: (550 |
Submitted By: MARK SANGER Org Unit: 5000 Sample No.: v-1
Material Source: IDAHO CONCRETE CO Qty Represented: 10% QA/QC TESTS
Pleld Tests By : MARK SANGER Cylinders By : MARK SANGER Witnessed By:
DATE-Sampled: 03/ 8/15 Received: 03/ 8/19 Tested: 03/ 9/12 Reported: SEP 13 ﬂm’

Type of Test: Verification Use: BENT 1 FOOTING, BRIDGE # 18724

CONCRETE CYLINDER TEST REPORT

CYLINDER SET INFORMATION

Set Number : V-1 . Slump : 90 mm
Number of Cylinders : 3 Air Content : 4.8 %
Cylinder 8ize : 100mm x 200mm Unit Weight : 2262 kg/m3
‘Strength Required : 25.0 MPa in 28 Days . Water/Cement Ratio : 0.42
Cement + Flyash : 340 kg/m3 Concrete Temperature : 27.6 °cC
MIX DESIGN
Materials Lab ID No. s 01-004251
Contractors ID No. : ICC 3125610
Design Strength : 25.0 in 28 Days
Type of Concrete : Flyash 3
LAB RESULTS
Cylinder Date Cylinder Area Strength
-—jID No. Tested Age (days) {(mm2) (MPa) Lab Remarks
J/ a 03/ 9/12 28 8107 40.4
B 03/ 9/12 28 8107 41.9
(o] 0;3! 9/12 28 8107 41.8
Average Strength : 41.4 MPa 5999 psi
Specimens tested in accordance with AASHTO T22/ASTM C39
719X =5 0. TOTAL CHARGES: § 0.00

REMARKS: .
Concrete represented by these cylinders DOES meet required strength.

*

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.

¢ FILES ; PROJ MGR: RIC YOUNG ; RAS: 5 ; ROSS BROS & CO ;_REG 5 QA COORDONATOR
TP4HO CONCRETE CO ; FHWA  ; CONSTRUCTION ~ R KESSLER

B T o —

? TN e T EATR Tr ek WO B 4
,}'- ﬂ Z &——‘-
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SHEET

11
FINAL

CONTRACT NO.

C12770

ORIGINAL

EA
EA
EA
EA
M

;

TEST SUMMAR.__A)
(NONFIELD TESTED MATERIALS)

* Transportation

]

REVIEWERS AND DATES

Oregon Departr”

ITEM

NO. [UNIT| QUANTITY | QUANTITY

0610

2
2
4
4
3
EXPLANATIONS AND NONCOMPLIANCE

o

g

0620
0630
0640
0650

MATERIALS DESCRIPTION

See BI 590, FIR #1 for Bearing Pad Docs.
See Bl 590, FIR #2 for APL Grout Docs.

Rigid Steel Conduit (also covers Bl 67-68)

ITEM NUMBERS AND DESCRIPTIONS

0660

LINANOD
IvOIdLO313
wuw /z

F.Q,0

0Om

0650

SONIYV3g
NV310

NDR

0640

¥ ¥3Id 'S32IN3a
ONIYY3g

F.L

0630

€ ¥3ld 'S30IA3a
ONRbvY3ga

F.L

0620

2 ¥3id "'s30IA3d
ONI¥vY3g

EL

0610

I ¥3Id 's301A3A
ONIdv3g

=L
L

NIDIHO STVIHILYN
40 3LVIIHLLEID

SONIMVYHA NV
S.1S17 LN3INdIND3

‘ON LHOd3Y ul
STVIHILYIN HLIM .D.

31VOIdILYE0
JONVITdWNOD ALITYND

ALVIIHILE3D SLINS3Y LS3L

‘ON LH0d3Y av1

‘'ON LHOd3Y ulu
‘avl STYRISLVYIN YO
'ON 133HS V1va

'ON 1HOd3y did

1

1

40 31va

NOILO3dSNI HO
‘1831 'I1dWVS

See Notes

7/10/03

3NIT

1

2 | See Notes

3
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f %%%PERWELD b
PI2E & CONDUIT GROUP
1315 Albert Street - P.O. Box 100 « Youngstown, OH 44501-1000
230-7a2-G000 * FX 330-142-6033

March 13, 2001

To Whom &t May Concetn:

'MWAW
LTV Stecl, formerty Regublic Steal, is a filly-intograted domestic suppkier of gieel products.
All steet utilized for the production of Intermediate Metal Conduit (IMC), Rigid Stect Conduit,
«nd Blectrioal Metaltic Tubjug (M) is telted in the United States, Such products are then
wammmmmm«mumwmwnmumsm.

Additionally, this is to certify that electrical conduit produced and sold by LTV Copperweld is
manufactured to the following Industry and Rederal standards:

FEDERAL ANSI UNDERWRITER

MC  WW-C-stle C80.6 UL 1242
o RIGID WW-C-S8le C80.1 UL6
EMT  WW-C-563  C803 UL 797

mmommummmmm«mmmmmmﬁmn,w
bave beon advised that this specification has been withdrawn. This was dove in keeping
with Government policy o utilize industry standurds such as the ANSI and UL specifications

wherea:_:dwhanq:pli«bk.
If I can be of any additionsl assistance, please feel fres to call me.
Sincerely,
seclep il FIELD INSPECTION
1 it istration 7r  [FoRTRRCTRG: REPORTNO. FORBID ITEMNO
Masager, Bleotdoat Adminis 12770 | 6L-08
; SR — [BID TTEM NAME
LTV Coppeeweld 27 mn Comwport
[0 M lOM [ExPLAN
- g MatERIALS (] g?JATLg;NO. ggt%.m“ O ﬁma O &;ﬂm
Raaail, | - e I ' DATA " EiTrl'r‘acEs:jTLeT g:n&ng%WL f?;‘é'fw”»fé O gﬁu)
CTERD DATE
- j éAofl& M 7-/0-03
l, 5 pages
NOU-@B-2021 13:36 15836268 |71, 2007 14.97)
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CERTIFICATE OF MATERIALS ORIGIN

_- PROJECT NAME (SECTION) CONTRACT NO.

"| Snake River (Nyssa) Bridge C12770
BID ITEM NO. BID ITEM NAME
660, 670, 680 ELECTRICAL CONDUIT, 27mm, 35mm & 53mm

DOMESTIC MATERIALS SOURCE (NAME AND ADDRESS)

LTV COPPERWELD
1315 Albert Street
Youngstown, Ohio 44501-1000

DOMESTIC MATERIALS DESCRIPTION

27mm Rigid Steel Conduit
35mm Rigid Steel Conduit
53mm Rigid Steel Conduit

FOREIGN MATERIALS SOURCE INCLUDING MATERIAL OF UNKNOWN ORIGIN (NAME AND ADDRESS)

FOREIGN MATERIALS (OR OF UNKNOWN ORIGIN) DESCRIPTION AND VALUE OF IRON OR STEEL PRODUCT AS IT IS DELIVERED TO THE PROJECT

This certification is made for the purpose of establishing materials acceptance under the Contract Special Provisions
titled 00160.20(a) Buy America. All iron or steel manufacturing processes, including protective coatings, for the domestic
materials described above occurred within the United States of America.

Manufactures' certificates verifying the origin of the above described domestic materials will be kept on file for three
years following final payment. Copies will be furnished to the Engineer upon request.

I declare under penalty of perjury under Oregon and Federal laws that the foregoing is true and correct.

AUTHORIZED REPRESENTATIVE * COMPANY* NAME AND ADDRESS -

NAME:
’5UM TM WILDISH CONSTRUCTION

TITLE: ﬂ 44 ‘C_ﬂéﬁ { PO BOX 1234

) SIGNATURE: % 8 ! IDONTCARE, OREGON 99999
DATE: 4. ITOE>

bmit
734-2126

* May be Contractor, Sub-Contractor or supplier
4- 152
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